

□□□□□□□□□□□□ **D 5.11" x H 7.48"**

7.48" 5.11" 5.11" 5.11"

□□□□12□18 □ 24 □□

5/10

--	--	--	--	--



□ □

D-4.5 LED

Page 10 of 10



XXXXXXXXXXXXXXXXXXXXCupwind XXXXXXXXXXXXXXXXXXXXXXXX
XX
XXXXXXXXXXXXXXXXXXXX



TEST REPORT



85210970435
Page 3 of 4

SHENZHEN JIERUMA TRADING CO., LTD
NO.415 RUNLIAN BUILDING, SHENZHEN ROAD,
HENGGAO, 518115, SHENZHEN, CHINA

LAB LOCATION: SHENZHEN
LAB NUMBER: 85210970435

ATTN: SMMA ZOU
CC: smma@cupwind.com

DATE IN: APR 07, 2021
MOD. LOG IN: /
DATE OUT: APR 13, 2021
REVISED DATE: /
WORKING DAYS: 5
PAGE: 2 OF 4

OVERALL RATING	
PASS	☒
FAIL	☐
DATA	☐

TESTING FOR CA 65 LEAD & CADMIUM ON NON-FOOD / BEVERAGE GLASSWARE-EXTERIOR			
Sample Description:	IRIDESCENT COATING CANDLE JAR		
Manufacturer:	CUPWIND COOPERATED FACILITY	P.O. No.:	/
Buyer:	SPOT	Style:	/
Country of Origin:	CHINA	Country of Destination:	USA
Color:	IRIDESCENT	SKU Number:	ITEM# 8059
Brand name:	CUPWIND®		
Re-test:	Yes: ☐ No: ☒	Charge Vendor:	Yes: ☒ No: ☐
Previous Report No.:	/		

EXECUTIVE SUMMARY:

Test content		Result Rating	
CA 65 Lead & Cadmium on non-food/beverage glassware-exterior		Must Pass	
Effectiveness of annealing	ASTM F2176-20 Sec. 4.2 (Mod.)	M	PASS
Thermal shock	ASTM F2176-20 Sec. 4.2 (Mod.) ASTM C140	M	PASS

REMARK:

1. No enclosed protocol for test results in this report.

